

Sales Agent:
 ARCELORMITTAL INTERNATIONAL Luxembourg
 Mill business, Long Products
 19 Avenue de la liberté
 2930 LUXEMBOURG

ArcelorMittal Belval & Differdange
 Service Gestion Qualité
 66, rue de Luxembourg
 L-4009 Esch/Alzette



Plant:
 ArcelorMittal Belval & Differdange
 Site de Differdange
 L-4503 Differdange

Certificate Nr X 2851558

Delivery note number 2851558 from 12 September 2014

Our reference : 1700018937

Your reference : 2319
 27.07.2014
 ArcelorMittal DSTC FZCO

ArcelorMittal DSTC FZCO
 PO Box 8386
 JAFZA, DUBAI
 UNIT.ARAB EMIR.

P.O. No.	WPS1-PO-ST-004
ITEM No.	T1034
QTY.	

S355J2+ M ACCORDING TO EN 10025-2/2004

Inspection certificate according to EN 10204:2004 / 3.1

ORIGINAL

Ord.item	Product	Length	Weight	Heat nr	Weight	Bund.	Bars
000001	HE 600 B	11.800 mm	15,012 to	83900	2,502 to		1
				83901	2,502 to		1
				84295	2,502 to		1
				84314	2,502 to		1
				84335	2,502 to		1
				84336	2,502 to		1

Heat nr	Heat analysis (%)															
	C	Mn	P	S	Si	N	Al	Cu	Ni	Cr	V	Nb	Mo	Ti	B	CEV
Min																
Max	0,20	1,60	0,030	0,030	0,55			0,55								
83900	0,07	1,00	0,024	0,021	0,18	0,009	0,014	0,28	0,24	0,14	0,026	0,002	0,070	0,001	0,0005	0,32
83901	0,06	1,02	0,021	0,023	0,19	0,010	0,013	0,27	0,20	0,14	0,022	0,002	0,060	0,001	0,0005	0,31
84295	0,06	1,02	0,026	0,018	0,19	0,010	0,017	0,29	0,17	0,11	0,021	0,002	0,050	0,001	0,0005	0,30
84314	0,07	0,99	0,028	0,020	0,18	0,010	0,003	0,30	0,16	0,16	0,034	0,002	0,050	0,001	0,0005	0,31
84335	0,08	1,02	0,021	0,018	0,19	0,010	0,003	0,45	0,17	0,13	0,035	0,003	0,040	0,001	0,0005	0,33
84336	0,06	1,00	0,023	0,020	0,19	0,010	0,003	0,29	0,17	0,14	0,035	0,002	0,050	0,001	0,0005	0,30

Heat nr	Tensile test			Charpy impact test						
	N/mm2	N/mm2	5,65VS	KV		UNAGED			J	
	ReH	Rm	A (%)	Position	mm	°C	1	2	3	M
Min	345	470	22,00	FL.1/3	L	-20				27
Max		630								
83900	462	561	26,40	FL.1/3	L	-20	138	153	147	146
83901	479	574	25,35	FL.1/3	L	-20	157	157	142	152
84295	462	565	24,28	FL.1/3	L	-20	149	144	149	147
84314	474	570	25,45	FL.1/3	L	-20	153	128	144	142
84335	455	552	25,09	FL.1/3	L	-20	137	138	136	137
84336	452	575	26,36	FL.1/3	L	-20	147	131	156	145

SGS
 REVIEWED
 Witnessed By
 SGS Inspector: *[Signature]*
 Inspector's signature: _____
 The SGS Stamp and signature are for Witness purposes only and is subject to the provisions of the SGS General Conditions of Services (Particularly) article 2(d) available at http://www.sgs.com/terms_and_conditions.htm

Klecker Roberto
 Porteur de signature spéciale
[Signature]

